
 

 

 
REPORT OF JOINT INSPECTION-CUM-MONITORING 
OF COMMON EFFLUENT TREATMENT PLANT (CETP) 

VAPI INDUSTRIAL AREA, GUJARAT  
 

(As per order of Hon’ble National Green Tribunal (NGT), Principal Bench, New Delhi 
dated 11.01.2019 in Original Application NO. 95 of 2018 (Aryavart Foundation Vs. 

M/s. Vapi Green Enviro Ltd. (CETP, Vapi) & Ors) 
 

 

 

 
 
 
 

Prepared  
By 

 
 

 
 

 
CENTRAL POLLUTION CONTROL BOARD 
Regional Directorate (West), Vadodara 

 

 
GUJARAT POLLUTION CONTROL BOARD 

Regional Office, Vapi 

 
 

FOR SUBMISSION TO  
 

HON’BLE NATIONAL GREEN TRIBUNAL  
PRINCIPAL BENCH, NEW DELHI 

 

MAY 2019 

  



 

 

CONTENT 

 

Sr. No. Sections  Page No 

1.0 BACKGROUND 1 

2.0 COMMON EFFLUENT TREATMENT PLANT (CETP), VAPI 2 

2.1  PRESENT TREATMENT SCHEME OF CETP  3 

2.2 DISPOSAL OF TREATED EFFLUENT 7 

2.3 MAJOR UP-GRADATION DONE AT CETP, VAPI 8 

2.4 UPGRADATION/CAPACITY ENHANCEMENT OF PLAN OF CETP 9 

  3.0  MONITORING OF CETP, VAPI 12 

3.1 RECENT JOINT MONITORING 12 

3.2 PREVIOUS MONITORING 13 

4.0 OBSERVATIONS 

 
13 

5.0 RECOMMENDATIONS 
 

16 

 Annexures  

Annexure-1 Photographs  17-19 

Annexure-2 CPCB Monitoring Results  20-24 

Annexure-3 GPCB Monitoring Results  25-30 

 

 

 

 

 

 

 



1 
 

REPORT OF JOINT INSPECTION-CUM- MONITORING 
OF COMMON EFFLUENT TREATMENT PLANT (CETP) 

VAPI INDUSTRIAL AREA, GUJARAT  
 

 

1.0 BACKGROUND: 

Hon’ble National Green Tribunal, Principal Bench, New Delhi passed order on 11.01.2019 in Original 

Application (OA) NO. 95 of 2018 in the matter of Aryavart Foundation Vs. M/s Vapi Green Enviro 

Ltd. (CETP, Vapi) & Ors. The matter was regarding discharge of untreated/partially treated trade 

effluent by more than 500 industrial units in Vapi industrial cluster into River Damanganga. There 

are non-compliances of the industries, CETP, Vapi, and pollution is causing threat to aquatic life in 

River Damanganga and in the Arabian Sea.  

 

In the said matter vide order dated 11.01.2019, Hon’ble NGT has given various directions to 

execute different tasks and formation of committees for execution of these tasks as per the para 

no. 55 of the order.  

 

As per the para no. 55 (iv), it was directed to CPCB to undertake jointly with GPCB extensive 

surveillance and monitoring of CETP at regular interval of three months and submit its report to this 

Tribunal. 

Accordingly, joint inspection-cum-monitoring on 12.02.2019 during the visit of the five 

member committee constituted as per parano. 55 (i) comprising representatives/nominees of 

Central Pollution Control Board (CPCB), Indian Institute of Management (IIM) Ahmedabad, Indian 

Institute of Technology (IIT) Gandhinagar, National Environmental Engineering Research Institute 

(NEERI) Nagpur and Gujarat Pollution Control Board (GPCB) to assess the extent of damage and cots 

of restoration of the environment and individual accountability of CETP and polluting industrial 

units. 

 

 



2 
 

2.0 COMMON EFFLUENT TREATMENT PLANT (CETP), VAPI 

CETP is located near National Highway- 8, River Damanganga, GIDC Estate, Vapi, Dist-Valsad. The 

CETP, Vapi was designed by National Environmental Engineering Research Institute (NEERI), Nagpur 

in collaboration with Kirloskar consultants for a capacity of 55 MLD. It was commissioned in January 

1997. The CETP is designed for the parameters: 

Table: 1  CETP DESIGNED PARAMETER  

Parameter(s) mg/l Influent Effluent 

pH 6.5-8.5 6.5-8.5 

BOD 400 100 

COD 1000 250 

SS 300 100 
M/s Vapi Green Enviro Ltd (VGEL) formerly known as Vapi Waste & Effluent Management Company Ltd 

(VWEMCL) operates the CETP and a TSDF. The company incorporated in pursuant to the suggestions of 

Hon’ble High Court of Gujarat to manage the CETP and other environment related activities. Accordingly 

the company took over the CETP built by Gujarat Industrial Development Corporation (GIDC) in 1998. 

The Board of directors of M/s VGEL consist of GIDC Vice Chairman and Managing Director as nominee 

director and other directors including Industries. 

The CETP Vapi is receiving the partially treated effluent from member industries (present members-

519) which are located in GIDC area, and also it is receiving domestic wastewater from GIDC 

residential areas. The location of GIDC, CETP and River Damanganga is given in Figure-1. 

 

Figure 1: Location of Vapi Industrial Area, CETP and River Damanganga 



3 
 

2.1  PRESENT TREATMENT SCHEME OF CETP  
 
The wastewater treatment consists of pre-primary, primary (physico-chemical treatment) and 

secondary biological oxidation treatment process based on activated sludge process. The final 

treated effluent is discharged into the River Damanganga.  

 

The operational units of the CETP are:  

Pre-primary   : Auto screen, Grit Chamber (2 nos.), Equalization Tank (3 nos.)  

Primary treatment  : Flash Mixer (2 nos.) & Flocculator (4 nos.) & Primary Clarifiers (2 nos.)  

Secondary Treatment: Aeration tanks (2 nos.), Secondary Clarifier (2 nos.)  

 
The sludge is handled through sludge thickeners, centrifuges and sludge drying beds and ultimately 

disposed to TSDF of M/s VGEL.  

 

M/s VGEL has established four stage forced circulation common multiple effect evaporator (CMEE) 

of 200 KLD capacity in March 2015, within the CETP premises. The CMEE is provided to handle 

refractory COD & high strength TDS effluent streams generated from pesticides, bulk drugs, dyes 

intermediate etc. The CMEE has been designed to handle TDS ranging from 3 – 12.5% and COD: 

20,000 – 1,00,000 mg/L. Presently, around 86 nos. of industries have become members with 

common MEE and reportedly booked quantity of effluent is app. 157 KLD from member industries. 

The effluent from member industries are collected and conveyed to MEE through tankers. Spray 

dryer (4 KL/hr) is in operation for handling the concentrate generated from CMEE.  

 

The various unit operations & processes handled at the CETP for handling concentrated & lean 

effluent streams are depicted in Figure 2. Few photographs of CETP are given in Annexure-1. 

 

 

 

 

 



4 
 

 

 

 

 

 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Figure-2: Flow diagram of CETP 

Highly 

Concentrated 

Waste Water via 

Tankers 

Waste Water 

from GIDC 

Estate via 

underground 

Pipeline 

CMEE 

Effluent 

Storage 

Tank 

Concentrate 

Condensate 

CMEE(2

00 KLD) 

Spray Dryer 

(4000 Kg/hr) 

Powder/Salt (to 

TSDF)  

Main Inlet 

Chamber 

Lime Dosing 

Equalization 

Tanks 

Coarse Screen 

Chamber, Auto 

Screen Chamber 

& Grit Chamber 

Flash Mixer 

&Flocculator 

Primary 

Clarifiers 

Aeration Tank 

Secondary 

Clarifiers 

Final Outlet 

River Daman 

Ganga Sludge Thickeners Decanters Bagging S.D.B 

Filtrate Pump 

Sludge 

to TSDF 

for Land 

Filling 

Leachate Centrate Overflow 

RAS 

WAS 

Sludge 



5 
 

 

The details of various units/equipment used in operations and processes of CETP are depicted in 

the below Table-2.  

 

TABLE-2: DETAILS OF UNIT-WISE INSTALLED EQUIPMENT 

 

S. 
no. 

Nameof theunit Nos. Dimensions, m- 
each 

Area, 

m2 
Volume,m3 

1.  Inlet Chamber 1 3x3x2.75 9 24.75 

2.  Screen Chamber 
(Course) 

1  
3x3x2 

9 18.00 

3.  SyloforLimeDosing 1   12MT 

4.  ScreenChamber(Fine) 1 3x3x2 9 18.00 

5.  AutoScreen 3 40MLDeach   

6.  GritChambers 2 7x7x1.5 49 73.50 

7.  EqualizationTanks     

8.  TankNo.1 1 78x19.5x3 1521 4563 

9.  TankNo.2 1 78x19.5x3 1521 4563 

10.  TankNo.3 1 78x39x3 3042 9126 

11.  EqualizationTanks 
Blowers 

3 75HP 3250m3/hr  

 2 75HP 2425m3/hr  

1 50HP 2425m3/hr  

12.  FlashMixer 2 3.5x3.5x3.5 m 12.25 85.74 

13.  Flocculator 4 10x7x3.5 m 70 980 

14.  Polytank 2 3.5x5x1 17.5 17 

15.  PolytankMixer 4 2HP   

16.  EqualizationPumping  

17.  Pumpsump 2 7.5x2.8x3.6 21 75.6 

18.  Pumphouse 1 15.5x7.5 116  

19.  Pumps 1 30HP 576m3/hr  

20.   2 75HP 1146m3/hr  

2 100HP 2291m3/hr  

2 150 HP 2500 m3/hr  

21.  Primarysettling 
Withmech.Raker 

    

22.  TankNo.1 1 Dia 37mx3 1075 3225 

23.  TankNo.2 1 Dia 37mx3 1075 3225 

24.  PrimarySludge     

25.  Pumpingstation 1 8.5x5.7x5.5 48.5 -- 

26.  Sludgesump 1 4x4.5mx5 18 90 

27.  Sludgepump 1 7.5HP 30m3/hr  

1 12.5HP 55 m3/hr  

28.  UASBFeedSump 1 7x7x2 49 98 



6 
 

29.  UASBFeedPump 1 50HP 500m3/hr  

1 60HP 600m3/hr  

30.  AerationBattery 
(6channels) 

2 85x17x3x(10) 
85x17x3.5x(1) 
85x17x4.0x(1) 

17340(total) 54187 
(total) 

31.  Aerators 60 40x25HP 
20x40HP 

  

32.  Secondarysettlingwith 
mech.Raker 

2 Dia 44mx2.5 1520 3800 

33.  Returnactivatedsludge 
(RAS) Pumping 

1    

34.  Pumphouse 1 12.5mx6 122 -- 

35.  Sludgestorage 1 (20.5-12.5)x6 208 1248 

36.  Sludgepump 6 2x20HP 285m3/hr  

2x40HP 570m3/hr  

2x100HP 1150m3/hr  

37.  SludgeThicker 2 Dia 11mx5 95 475 

38.  Thickenedsludge     

39.  Pumpingstation 1 4x6 24 -- 

40.  Sludgesump 1 3x3x5 9 45 

    

41.  Thickenedsludgepumps 2 15HP 150m3/hr  

2 12.5HP 100m3/hr  

42.  Centrifuge     

43.  DecanterHouse 2 11x 16  -- 

44.  Decanter-1 1 Humboldt 30HP 20m3/hr 

45.  Decanter-2,3,4,5,6 5 Humboldt 40HP 30m3/hr 

46.  TreatedEffluent  

47.  Dischargechamber 1 2x2 4 -- 

48.  Dischargepipe 1 1.2mx500m -- -- 

49.  FiltratePumping  

50.  Tank 1 3.5x3.5x2 12 25 

51.  Pumps 2 12.5HP 50m3/hr  

1 20HP 100m3/hr  

52.  Filterfeedsump 1 7.87x7.0x 
4.65 

55.09 256.17 

53.  Filterfeedpumps 1 30HP 576m3/hr  

1 50HP 800m3/hr  

54.  CACCOfeedsump$  12.5x9.7x3.3 121.25 400.13 

55.  CACCOfeedpumps$ 2 25HP 325m3/hr  

1 50HP 800m3/hr  

56.  CACCOreactorsA$ 3 17.0mx4.7m 226.98 1066.8 

57.  CACCOreactorsB$ 3 16.5mx4.2m 213.83 898.07 

58.  CACCOreactorsC$ 3 15.5mx3.7m 188.69 698.16 

59.  UASBreactors# 2 Dia 37.0mx7.65 m 1075.21 8225.38 



7 
 

(Note: #-UASB- ideal/ not working & $-CAACO treatment units – use for storage of CMEE feed) 

2.2 DISPOSAL OF TREATED EFFLUENT 

The treated effluent of CETP is discharged into River Damanganga. This location is about 13 km up 

stream of mouth of river into the Arabian Sea. As per NIO map, high tide line (HTL) reaches up to 

the railway bridge near this location. The aerial view of CETP, location of common MEE and treated 

effluent discharge point in River Damanganga are depicted in the below Figure 3. 
 

 
 

Figure 3: Location map of CETP at Vapi and discharge of CETP in to river Damanganga  

 
 

60.  GasHolder# 1 2.2mx4.35 4 15 

61.  Reactivatedclarifier 1 Dia 32m x4.5m 804.25 3619.21 

62.  InterimSludgeStorage 2 Cell-1: 
35x30m 
Cell-2: 

60x30m 

1050M2 

 

1800M2 

 

63.  Boiler with ESP 1  8  TPH  

64.  CMEE (Common Multi 
effect Evaporator)  

1 Four Effect 200 KLD  

65.  Coal fired Boiler 1 Fluidized Bed 8 TPH  

66.  New Sludge Drying Beds 3 155 x9x3 m 1395 M2 4185 M3 

67.  Spray Dryer 1  4000 Kg/hr  

68.  Sun Drying Platform 1 155 m x 58 m 9000 m2  

CMEE Treated effluent 
discharge point 

River Damanganga 



8 
 

 

2.3 MAJOR UP-GRADATION DONE AT CETP, VAPI 

Over the years M/s VGEL has upgraded various unit operations & processes in the CETP for 

improving the performance with technical guidance/studies of NEERI, GIZ, IIT Mumbai, IIT Kanpur 

etc. The details of major up-gradation done over the years are summarized chronologically in the 

Table-3 below: 

 

TABLE-3 MAJOR UP-GRADATION DONE OVER THE YEARS  

Month & Year Unit added 

Jan 1997 CETP taken over from GIDC 

April 2000 Two Equalization tanks of 4500 each of CUM capacity . 

June 2000 Decanters & Decanter house 

August 2003 3 x 500 KVA D G Sets 

Feb  2004 Two new aeration channels which enhanced 10, 000 m3  volume of aeration 
system  

April 2005 Pilot plant of UASB & CACCO 

April 2008 Online TOC meter  

April 2009 CACCO system 

April 2009 UASB : 1 commissioned 

April 2009 Micro bio & R&D Lab 

June 2009 Auto Screen 

Jul 2009 Equalization  tank air blowers 

Sep 2009 Flash mixer &Floculator 

Sep 2009 Online lime dosing system 

Jan 2010 FACCO System   

Feb 2010 Reactivator clarifier (RAC) 

March 2010 Online DO measurement 

March 2010 UASB :II reactor 

Mar 2010 20 x  40 HP surface Aerators 

August 2010 Electro chemical oxidation system x –H2O 

Feb -2011 Humboldt Decanter 

Aug 2012 Filter Press  

August 2012 Interim Sludge Storage Facility 1 and 2 

December 2012 Online TOC  meter  

April 2013 2 Humboldt Decanter 

Dec 2013 Sludge conveying system screw pump & line installation 

Dec 2013 Mixer in equalization tank no -3 ( 2 No’s) 

April 2014 Installation of SC-3 ( RAC conversion) 

May 2014 MEE project 

July 2014 On line pH meter with data analogue in GIDC pumping station 

Aug 2014 Filtrate augmentation  

May 2016 Equalization tank No 1& 2 cleaning  

March 2018 Spray dryer 94 KLD 

June 2018 Salt Storage area  

Oct 2018 Sun drying plat form 



9 
 

 

2.4 UPGRADATION/CAPACITY ENHANCEMENT OF PLAN OF CETP:  

 
●  It is informed that the M/s VGEL has proposed to enhance the hydraulic capacity of existing 

CETP and also spray dryer system. M/s VGEL is going for expansion of CETP in two phases. In 

phase-I 55 MLD to 70 MLD immediate for which CTE is obtained and awaiting for EC.For 

Phase-II, 70 MLD to 100 MLD within one year. 

 

●  For Phase-I expansion i.e. 55 MLD to 70 MLD, two existing UASB reactors of 7.5 MLD each 

which are currently not in operation, will be converted to aeration tanks.  

 

●  M/s VGEL has also proposed Acid Bank with capacity 300 MTD which will take care of spent 

acids generated in the GIDC estate so that spent acids with high COD, TDS shall not come to 

CETP. It also helps in recycling and reuse for other purposes.  

The details of various up-gradation/capacity enhancement activities are depicted in the 
below Table-4 along with the estimated cost and target time for commissioning.     

 

 

TABLE -4 LIST OF UP-GRADATION OF VARIOUS PROJECTS 

 

S. No Name of project  Cost  in Cr Time of execution, Months  

01 55 to 70 MLD 6.50  06 

02 Disposal pipe line extension 3.5 Km 41.00 12 

03 Deep Sea Discharge for 100 MLD 200.00 24 

05 70 to 100 MLD  150.00 36 

07 Spray dryer 8 TPH evaporation rate 10.00 06 

08 Acid Bank 300 MTD 21.00 24 

Total 442.80  

 

●  In addition, VGEL prepared the Action Plan (Table 5) for improving their performance and 

meet the discharge norms.  

 

 



10 
 

 

TABLE 5: ACTION PLAN FROM VGEL TO IMPROVE PERFORMANCE OF CETP 
 

S. 
No 

Actions Point Details Remarks 

1 To re-activation of 
Captive MEE at 
member units.  
 

The Member Industries having MEE at 
their premises and sending waste water 
to CMEE has been instructed to run their 
own facility and treat their highly 
concentrated waste water in their own 
in-house Captive MEE facility. VGEL had 
already sent a request letter to GPCB to 
issue directions to the Concerned 
Industry Member units in this regard. 

This will help to reduce the 
hydraulic load on Common MEE 
operating at CETP – Vapi.  
 
 

2 Divert Concentrate 
(MEE-Bottom) of 
Captive MEE units 
for treatment in CSD 
at CETP. 

Captive MEE members who are not 
having ATFD/SD for the treatment of 
their MEE concentrate will be instructed 
to send their Concentrate to CSD facility 
at CETP- Vapi, through dedicated Tankers 
fitted with GPS and Manifest Systems. 
 
GPCB may be requested to issue Notice 
of Directions in this regard to Captive 
MEE Units. 

This will provide proper treatment 
of concentrate streams and reduce 
the High Levels of Refractory COD 
chance of mixing with inlet waste 
water hence to meet Inlet Norms 
at CETP.  

3 Identification of 
Color imparting 
Industries. 

To reduce color in CETP inlet effluent 
VGEL has started analyzing color in 
monitoring samples. 
 
VGEL has identified Industries and shall 
help them out to treat the same at 
source. 

Reduction of color by member 
industries at source will reduce 
color at CETP inlet and at outlet. 
 

4 Control Room 
Concept for 
Monitoring to be 
Established at CETP.  

On-line Monitoring of PS-3 and PS-6 are 
also monitored from this Control Room 